

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-03-27 10:31:39

Date of Next Testing: 2029-03-26 10:31:39

Product Name: **3,5-Br₂-PADAB**

CAS Number:

Specifications & Purity: AR

Lot #: C2619514

SKU # **D1456585**

Version **2**

Analysis #: **631590**

Storage Temperature: Protected from light, Room temperature

Parameter	Limit Values	Result
Ignition residue (As SO ₄ ²⁻)	≤0.5 (%)	0.22901 %
Ethanol dissolution experiment	pass	Pass
Appearance(D1456585)	Purple to brick red powder	Purple to brick red powder
Sensitivity	Pass	Pass



John Su
QA & QC Manager